LANGLEY AFB PHARMACY  
Updated as of 3/22/04
** = Sched II, *= Sched III-V


GENERIC PRODUCTS ARE ROUTINELY DISPENSED WHEN AVAILABLE

Changes since 2/1/04

ADDITIONS:
Donepezil (Aricept) 5, 10mg tabs

Novolog insulin

DELETIONS:

Celebrex 100, 200mg caps

Vioxx 12.5, 25mg tabs

Bextra 10, 20mg tabs

Protonix 40mg tabs

ANALGESIC-NON NARC
Acetaminophen supp 120, 325, & 650mg 

Acetaminophen tab 81, 325, 500mg

Acetaminophen 160mg/5ml, 80mg/0.8ml

Aspirin EC 81, 325mg tab 

Aspirin 325 mg regular tab

Fioricet tabs

Tramadol (Ultram) 50mg tab Tramadol/Acetaminophen (Ultracet) tab

ANALGESIC-NARC

Codeine 30mg tab**

Darvocet N 100 tab*

Duragesic Patch 25, 50, 75, 100mcg**

Hydrocodone/APAP (Lortab) 7.5/500, 10/500 Tab*

Hydrocodone/APAP (Vicodin) 5/500 tab*

Hydromorphone (Dilaudid) 2mg tab**

Meperidine (Demerol) 50mg tab**

Methadone (Dolophine) 5 & 10mg tab**

Morphine elixir 20mg/5ml**

Morphine MSIR 15 & 30mg tab**

MS Contin 15, 30, 60, 100, & 200mg tabs**

Oxycodone 5mg tab**

Percocet 5/325mg Tabs**

Tylenol #3 tabs, elixir*

Tylox cap**

ANALGESIC-NSAID

Diclofenac (Voltaren) 50 & 75 mg tabs

Ibuprofen (Motrin) 50mg/dropperful susp

Ibuprofen (Motrin) 100mg/5ml susp

Ibuprofen (Motrin) 400, 600 & 800mg tabs

Indomethacin (Indocin) 25mg, 75mg SR cap

Meloxicam (Mobic) 7.5 & 15mg tabs

Naproxen (Naprosyn) 250, 375 & 500mg tab

Naproxen Sodium (Anaprox) 275mg tab

Oxaprozin (Daypro) 600mg tab

Piroxicam (Feldene) 10 & 20mg caps

Salsalate (Disalcid) 750mg tab

Sulindac (Clinoril) 200mg tab

Tolmetin (Tolectin) DS 400mg cap

ANTI-CONVULSANT
Carbamazepine (Tegretol) 100 chew, 200mg Carbamazeipine 100mg/5ml suspension

Clonazepam (Klonopin) 0.5 & 2mg tab* 

Divalproex (Depakote) 125, 250, 500mg tab 

Divalproex (Depakote) 500mg ER tab Divalproex (Depakote) sprinkles 125mg

Ethosuximide (Zarontin) 250mg caps

Gabapentin (Neurontin) 100, 300, 400 caps

Gabapentin (Neurontin) 600, & 800mg tabs

Oxcarbazepine(Trileptal) 150,300,600mg tab

Phenobarbital 20mg/5ml elixir*

Phenobarbital tabs 15, 30mg*

Phenytoin (Dilantin) 50mg cap, 100mg tab Phenytoin (Dilantin) 125/5ml susp

Primidone (Mysoline) 50mg tab

Topiramate (Topamax) 25,100, 200mg tab

Valproic Acid (Depakene) Syrup 250mg/5ml 

ANTI-EMETICS
Meclizine (Antivert) 12.5 & 25mg tab

Ondansetron (Zofran) 4 & 8mg tab

Prochlorperazine (Compazine) 5, 10mg tabs

Prochlorperazine (Compazine) 25mg supps

Promethazine (Phenergan) 25mg tab

Promethazine (Phenergan) 12.5, 25mg supp

Promethazine (Phenergan) 6.25mg/5ml syrup

Trimethobenzamide (Tigan) 250mg caps

Trimethobenzamide (Tigan) 200mg supps

ANTI-GOUT AGENT
Allopurinol (Zyloprim) 100 & 300mg tab

Colchicine 0.6mg tab

Probenecid 500mg tab

ANTI-INFECTIVES
Antibacterials

Amoxicillin cap 250 & 500mg

Amoxicillin Susp 125  & 250mg/5ml

Amoxicillin 250mg chew tab

Augmentin 200, 400mg chew

Augmentin  Susp 200, 400, 600mg/5ml

Augmenting 500, 875mg tabs

Augmentin XR 1000mg tabs

Azithromycin (Zithromax) tab 250, 500mg tab

Azithromycin (Zithromax) 100 & 200mg/5ml Azithromycin (Zithromax) 1gm packet

Cefdinir (Omnicef) Susp 125mg/5ml

Cefpodoxime (Vantin) 100 & 200mg tab 

Cefprozil (Cefzil) 125 & 250mg/5ml Susp

Cephalexin (Keflex) 125 and 250 mg/5ml susp

Cephalexin (Keflex) 250 & 500mg caps

Ciprofloxacin (Cipro)  250, 500, & 750mg tab

Clarithromycin (Biaxin) tab 250, 500mg tab

Clarithromycin XL (Biaxin XL) 500mg tab Clarithromycin(Biaxin)125mg/5ml, 250mg/5ml

Clindamycin (Cleocin) 75mg/5ml susp

Clindamycin (Cleocin) cap 150mg

Dicloxacillin (Dynapen) cap 250mg

Dicloxacillin (Dynapen) 62.5mg/5ml susp

Doxycycline (Vibramycin) 100mg cap

Erythromycin 250mg tab & 200mg/5ml

Gatifloxacin (Tequin) 200 & 400mg tab

Macrobid 100mg cap

Minocycline 50 & 100mg cap

Neomycin 500mg tab

Nitrofurantoin cap 25, 50 mg, Susp 25mg/5ml

Pediazole Susp

Penicillin VK Susp 250mg/5ml

Penicillin VK tab 250 & 500mg 

Septra DS tab 

Septra Pediatric Susp

Sulfisoxazole (Gantrisin) Susp 500mg/5ml

Tetracycline cap 250mg 

Antifungals

Clotrimazole (Mycelex) 10mg troche

Fluconazole (Diflucan) 100, 150mg tab

Fluconazole (Diflucan) 10mg/ml Susp 35ml

Griseofulvin Susp 125mg/5ml

Griseofulvin microsize (Grispeg) tabs 125mg 

Nystatin oral susp 60ml

Terbinafine (Lamisil) tabs 250mg 


Anti-Virals

Acyclovir (Zovirax) 200mg cap, 800mg tab

Acyclovir (Zovirax) 200mg/5ml susp

Amantadine (Symmetrel) cap 100mg

Valcyclovir (Valtrex)
500mg & 1000mg tab 

Miscellaneous

Chloroquine Phosphate tab 500mg

Dapsone 25mg tab

Ethambutol (Myambutol) 400mg tab

Isoniazid Susp 50mg/5ml, tab 300mg 

Mebendazole (Vermox) 100mg 

Mefloquine (Lariam) 250mg tab

Metronidazole (Flagyl)  250 & 500mg tab

Primaquine 26.3 mg tab

Pyrazinamide 500mg tabs

Rifampin cap 300mg

ANTI-MIGRAINE
Cafergot tab

DHE (Migranal) nasal spray

Fiorinal* tab

Midrin cap*

Sumatriptan (Imitrex) Auto-injection 2’s (4syringes max per prescriptions)

Sumatriptan (Imitrex) 25,50,100mg tab

 (Imitrex 25,50mg tabs max 54 tabs/90 days)

(Imitrex 100mg tab max 27 tabs/90 days)

Sumatriptan (Imitrex) nasal spray

(Imitrex Nasal max 3 boxes/6 units each=18)

Zolmitriptan (Zomig) 2.5, 5mg tabs

Zolmitriptan (Zomig-ZMT) 2.5, 5mg

(Zomig – max 24 tabs/90 days)

ANTI-PARKINSON

Benztropine (Cogentin) 1 and  2mg tab

Bromocriptine (Parlodel) 2.5mg tab

Pramipexole (Mirapex) 0.25, 0.5, & 0.125mg tab

Selegiline (Eldepryl) 5mg tab

Sinemet 25/100, 25/250 tabs & 50/200 CR

Trihexyphenidyl (Artane) 2mg tab
CARDIOVASCULAR

Ace Inhibitors

Captopril 25 & 50mg tab

Fosinopril (Monopril) 10, 20, 40mg tab

Lisinopril 5, 10, 20, 30 & 40mg tabs 

Ramipril (Altace) 1.25, 2.5, 5, & 10mg caps

A II Blocker

Irbesartan (Avapro) 75, 150, & 300mg tabs

Valsartan (Diovan) 80, 160mg tab

Valsartan/HCTZ 80/12.5mg, 160/12.5mg tab

Beta Blockers
Atenolol (Tenormin) 25 & 50mg tabs

Carvedilol (Coreg) 3.125,6.25, 12.5, & 25mg tabs

Labetolol (Normadyne) 100 & 200mg tab

Propranolol (Inderal) 10, 20, & 40, 60mg tab, 

Propranolol LA (Inderal LA) 80, 120, 160mg 

Metoprolol (Lopressor) 50 & 100mg tabs 

Metoprolol (Toprol XL) 25, 50 & 100mg tabs

Calcium Channel Blockers

Amlodipine (Norvasc) 2.5, 5 & 10mg tabs 

Diltiazem (Cardizem) 60mg tab

Diltiazem XR 120,180, 240, 300, 360mg cap

Felodipine (Plendil) 5 & 10mg tab

Nifedipine 10mg cap

Nifedipine XL (Adalat CC) 30,60,90mg tab

Verapamil 80 mg tab

Verapamil (Calan SR) 180 & 240mg SR tab


Combinations

Lotrel 5/10, 5/20, 10/20 caps

Lisinopril/HCTZ (Prinizide) 10/12.5, 20/12.5, & 20/25 tab

Atenolol/Chlorthalidone (Tenoretic) 50/25, 100/25 tab

Diuretics

Chlorthalidone (Thalitone) 25, 50mg tab

Furosemide (Lasix) 20 & 40mg tabs 

Furosemide 10mg/ml sol

Hydrochlorothiazide 25 & 50mg tab

Indapamide (Lozol) 2.5mg tab

Maxzide 50/75 & 25/37.5 tabs

Metolazone (Zaroxolyn) 5mg tabs 
Spironolactone (Aldactone) 25mg

Anti-arrhythmics

Amiodarone 200mg tab
Procainamide SR 500mg tabs

Sotalol (Betapace) 80mg tab

Antihyperlipidemic

Cholestyramine (Questran)-Light Powder 
Colestipol (Colestid) 1gm tab 

Ezetimibie (Zetia) 10mg tab

Fenofiberate (TriCor) 54, 160mg tab

Fish Oil 1000mg cap

Gemfibrozil (Lopid)  600mg tab

Niacin 50 & 500mg tab

Niaspan 500, 750, & 1,000mg tabs

Pravastatin (Pravachol) 10, 20, 40mg tab

Simvastatin (Zocor) 5,10,20,40 & 80mg tabs
Anti-hypertensives

Clonidine (Catapres) 0.1, 0.2mg tab, TTS1,  TTS2, & TTS3 Transdermal Patches

Doxazosin (Cardura) 2, 4 & 8mg tab

Hydralazine (Apresoline) 10 & 25mg tab 

Methyldopa (Aldomet) 250mg tab

Prazosin (Minipress) 1, 2 & 5mg cap
Terazosin (Hytrin) 1, 2, 5 & 10mg caps 
Miscellaneous

Clopidogrel (Plavix) 75mg tab

Digoxin (Lanoxin) 0.125, 0.25mg tab

Digoxin (Lanoxin)0.05mg/ml elixir 

Dipyridamole (Persantine) 25mg tab 

Minoxidil 2.5 & 10mg tab

Pentoxifylline (Trental) 400mg tab 

Nitrates

Isosorbide Dinitrate 10mg tab, cap SR 40mg

Isosorbide Mononitrate(Imdur) 30,60mg tabs

Nitrobid SR caps 2.5 &6.5mg cap

Nitroglycerin patch 0.2 & 0.4mg/hr

Nitroglycerin ointment 2%

Nitroglycerin SL tab 0.3, 0.4, 0.6mg 100’s

Nitroglycerin sublingual spray

CHEMOTHERAPEUTICS

Azathioprine (Imuran) 50mg tabs

Bicalutamide (Casodex) 50mg tab

Fluorouracil 5% (Efudex) cr 30gm

Flutamide (Eulexin) caps 125mg

Goserelin (Zoladex) 10.8mg depot injection
Leuprolide (Lupron) 3.75mg depot injec

Megestrol(Megace) 40mg tab, Susp 40mg/ml

Mercaptopurine (Perinethol) 50mg tab

Methotrexate 2.5mg tabs & injection

Tamoxifen (Nolvadex) 10mg tab

COUGH AND COLD

Antihistamines

Cetirizine (Zyrtec) 1mg/ml syrup

Cetirizine (Zyrtec) 5 & 10mg tabs

Chlorpheniramine 4mg tab 8mg SR & syrup

Clemastine (Tavist) 1.34mg tab

Cyproheptadine (Periactin) 4mg tabs, syrup

Diphenhydramine (Benadryl) 25, 50mg cap, Diphenhydramine (Benadryl) 12.5mg/5ml

Fexofenadine (Allegra) 30, 60, 180mg tab

Hydroxyzine (Atarax) 10, 25mg tab & syrup

Loratidine (Claritin) 10mg tab
Combination Products

Actifed tab & syrup

Allegra-D 60/120mg tab

Bromatane DX cough syrup

Deconamine SR caps 

Dimetapp PSE (Bromaline) elixer

Entex PSE tabs

Robitussin PE liquid

Rondec Drops

Rondec DM Syrup

Zyrtec-D 5/120mg tab

Anti-tussives & Expectorants

Humibid DM tab

Humibid LA 600mg tab 

Robitussin AC Syrup*

Robitussin plain, DM & PE, 120ml

Tessalon Perles 100mg 

Decongestants

Pseudoephedrine (Sudafed) 30mg, 60mg tab Pseudoephedrine 30mg/5ml, 7.5mg/0.8ml

Miscellaneous

Cepacol troches

Chloraseptic spray

DENTAL AGENTS
Chlorhexidine 0.12% (Periogard) sol, 480ml 

Doxycycline (Periostat) 20mg tab

Fluoride drops 0.5mg/ml 50ml

Lidocaine, viscous

Sodium Fluoride Gel 1.1% (Prevident)

Triamcinolone (Kenalog in Orabase)

DERM/TOPICAL AGENTS

Acne preps

Adapalene (Differin) 0.1% Gel 

(Dermatologist only) 15 and 45gm

Azelaic Acid (Azelex) Cream 20%, 30gm

Azelaic Acid (Finacea) 15% gel, 30gm
Benzaclin Gel 25gm

Benzoyl peroxide gel 5 and 10% 

Benzoyl peroxide wash 5 and 10%

Clindamycin (Cleocin T) Soln, 60ml

Erythromycin (Eryderm) 2% soln, 60ml

Erythromycin (T-Stat) 2% pads

Isotretinoin (Accutane) 20 & 40mg cap

Sulfacetamide & Sulfur (Plexion TS) Lotion 30gm (Dermatologist only)

Tretinoin microspehere(Retin A)0.1% gel,20gm

Tretinoin (Retin A) 0.025%, 0.05% cr, 20gm

Tretinoin (Retin A) 0.025, 0.01 % gel, 20gm

Anti-infectives

Bacitracin Oint 15gm

Chlorhexadine (Hibiclens) 4% soap

Chloroxine (Capitrol) 2% shampoo

Clindamycin 1% gel and lotion, 60ml

Mupirocin (Bactroban) oint 22gm 

Colorless Castellani Paint

Metronidazole (MetroCream) cr 0.75%, 45gm

Metronidazole (MetroGel) gel 0.75%, 45gm

Silver sulfadiazine (Silvadene) cr 1% 20gm

Tetracycline Ointment 3% 30gm

Anti-fungals

Ciclopirox (Loprox) cr

Clotrimazole 1% cream/soln

Econazole (Spectazole) 1% cr 30gm

Ketoconazole (Nizoral) 200mg tab

Ketoconazole cr 2% 15gm, shampoo

Miconazole (Monistat) 2% cr

Nystatin cr, oint 15gm & powder

Terbinafine (Lamisil) cr 24gm

Triamcinolone/Nystatin (Mycolog II) cr 15gm

Anti-parasitics

Lindane (Kwell) shampoo & lotion, 1% 60ml

Permethrin (Elimite) cr 5%, 60gm

Permethrin (Nix) 1% rinse

Keratolytic Agents

Anthralin (Psoriatec) 1% cream, 50gm

(Dermatologist only)

Podofilox (Condylox) 0.5% gel

Salicylic Acid 17% (Duofilm) solution

Salicylic Acid 40% (Mediplast) pad

Soriatane (Acitretin) 10mg, 25mg caps (Dermatologist only)
Tazarotene (Tazorac) 0.05% &0.1% gel&cr,30gm

Urea (Ultramide 25) 25% lotion

Urea (Carmol) 40% cream(30gm), gel(15ml)

Miscellaneous Topical

Aluminum Acetate (Acid Mantle) cr

Aluminum Chloride (Drysol) 20% sol, 30ml 

Calamine lotion

Calcipotriene (Dovonex) oint 60gm 

Calcipotriene (Dovonex) 0.005% soln,60ml (Dermatologist only)

Capsaicin (Zostrix HP) 

Dermoplast

Domeboro powder

Doxepin (Zonalon) cr 5% 45gm

Fluocinolone (Derma-Smoothe/FS) 0.01% top. oil

Fluocinolone acetonide (Capex) 0.01% shampoo

Glyquin 4% Cream (Dermatologist only)

Imiquimod (Aldara) 5% cr (Dermatologist only)
Lidocaine 2% jelly & 5% Oint 30gm

Lidocaine 4% (LMX-4) cream, 30gm

Melanex 3% soln

Panafil oint 1oz (Podiatrist only)
Pimecromlius (Elidil) cream 1%

Sarna Lotion

Sebulex Shampoo

Selenium Sulfide (Selsun) shampoo 2.5%

Soap Free Cleanser (Aquanil)

Tacrolimus (Protopic) Ointment 0.03% and 0.1% (Dermatologist only)

Tarsum shampoo/gel

Tri-Luma cream (Dermatologist only)
White petrolatum

Zinc oxide

Moisturizers

Cetaphil cream

Eucerin cream 120 & 454 gm

Lactic Acid(Amlactin,Lac-Hydrin equiv)12% Cr

Oatmeal Colloid (Aveeno) Bath plain and oilated

Rectal Preps

Analpram cream 1%

Anusol HC Cream 2.5%

Dibucaine oint 1%

Hemorrhoidal (Anusol) HC suppositories

Hydrocortisone (Cortenema) 100mg Enema

Proctofoam HC

ProctoCream HC

Steroids

Amcinonide (Cyclocort) 0.1% cr,oint, & lotn 

Betamethasone (Valisone) cr, oint 0.1%

Clobetasol (Temovate) cr, oint, soln 0.05%

Clobetasol E (Temovate E) 0.05% emol cr

Flurandrenolide (Cordran) 0.05% lot 60ml (Dermatologist only)
Flurandrenolide (Cordran) tape

Elocon/Nizoral cream 1:1 compound

Desonide 0.05% cream, oint & lotion

Fluocinolone (Synalar) sol 0.01% 60ml

Fluocinonide (Lidex) cream/oint/gel  0.05%

Hydrocortisone cr 1%  

Hydrocortisone val (Westcort) cr, oint 0.2% 

Locoid 0.1% Lipocream cr 15 & 45gm (Dermatologist only)
Luxiq Foaming Mousse 0.12% 100gm (Dermatologist only)

Mometasone (Elocon) cr, oint 0.1%

Olux Foaming Mousse 0.05% 100gm (Dermatologist only)

Triamcinolone cream, oint 0.1% 

Triamcinolone (Kenolog) spray

GASTROINTESTINAL
Antacid

Maalox Plus 150ml 

Mylanta susp

Sodium Bicarbonate 650mg tab

Sodium Citrate (Bicitra) liquid

Antispasmodics

Bellergal-S tab

Dicyclomine (Bentyl) 10mg cap, 20mg tab

Donnatal tab & elixir

Hyoscyamine (Levsinex) 0.375mg cap

Hyoscyamine SL (Levsin SL) 0.125mg tab

Propantheline (Pro-Banthine) tabs

Laxatives

Bisacodyl 5mg tab & 10mg supp

Docusate calcium (Surfak) 240mg caps

Docusate sodium (Colace) 10mg/ml soln

Co-Lyte powder (mix to 4,000ml) 

Fleet Enema Adult

Fleet Enema Child

Fleet Phospho-Soda Oral 45ml btl

Fleet Prep-Kit

Glycerin supps (infant)

Lactulose syrup 473ml

Magnesium Citrate sol 296ml

Milk of Magnesia 360ml

Mineral oil

Sorbitol 70%

Misc. Gastrointestinal

Bismuth Subsalicylate(Pepto-Bismol) 262mg

Cimetidine (Tagamet) 300 & 400mg tab

Famotidine (Pepcid) 20mg tab

Gaviscon Chew  tab

Glycopyrrolate (Robinul) 1mg Tabs

Kaopectate

Lansoprazole(Prevacid) 15,30mg cap,powder

Lomotil tab*

Loperamide (Imodium) 2mg cap

Mesalamine (Asacol) tabs 400mg 
Mesalamine (Rowasa) enema

Mesalamine (Canasa) supps

Metoclopramide(Reglan)10mg tab, liquid

Olsalazine (Dipentum) 250mg cap

Pancrelipase caps MT 4,10,16

Pantoprazole (Protonix) 40mg tab

Rabeprazole (Aciphex) 20mg tab

Ranitidine (Zantac) 150mg tab, syrup

Simethicone (Mylicon) tabs 80mg and drops 

Sucralfate (Carafate) 1gm tab & 1gm/10ml 

Sulfasalazine (Azulfidine) tab 500mg 

Sulfasalazine (Azulfidine En-tab) EC 500mg

HEMATOLOGY

Aminocaproic (Amicar) 500mg tabs

Coumadin tab 1,2, 2.5,3,4,5,6, & 7.5mg tabs

Elemental Fe/ 0.6ml

Phytonadione (Mephyton) 5mg tab

Ferro-Sequels

Ferrous Sulfate 325mg tab

Ferrous Sulfate sol 15mg

Folic Acid 1mg tab

HORMONES / ENDOCRINE
Contraceptive Agents (all are 28 day cycle)

Condoms

Demulen 1/35

Demulen 1/50

Diaphragms 60,65,70,75,80,85,90mm 

Emko foam

Loestrin Fe 1/20 &1.5/30

Lo-Ovral

Micronor/Nor QD

Mircette

Ortho-Cept/Desogen/Apri

Ortho-Cyclen

Ortho Evra (3 patches/box)

Ortho Gynol Gel

Ortho-Novum /Norinyl 1/35

Ortho-Novum 777

Ortho-Tri-Cyclen 

Ovral

Paragard IUD

Plan B (Levonorgestrel) 0.75mg tab

Triphasil/Tri-Levlen

Systemic Steroids

Decadron 0.5, 0.75 & 4mg tab

Fludrocortisone (Florinef) 0.1mg tabs

Hydrocortisone (Cortef) 5mg tab

Hydrocortisone 20-mg tab

Methylprednisolone (Medrol) 4 & 16mg tab

Medrol Dosepak 4mg 21 tabs

Prednisolone sus 15mg/5ml

Prednisone 1, 5, 10, 20, & 50mg tab

Prednisone Dosepak 5 & 10mg 21 tabs

        Antidiabetic
Glimepiride (Amaryl) 2 & 4mg tabs

Glipizide 5 & 10mg tabs

Glipizide XL (Glucotrol XL) 5 & 10mg tab

Glucose (Glutose) 5mg tab

Glucovance 1.25/250, 2.5/500, & 5/500 tabs

Glyburide (Glynase PresTab) 3mg

Glyburide (Micronase) 5 mg tab

Insulins (Humulin) Humalog, Lente, Ultralente

Insulins (Novolin) NPH, Reg,  & 70/30, 10ml

Lantus (Insulin Glargine) Inj *limit to 2 vials*

Metformin(Glucophage) 500, 850, 1000mg tab

Metformin XR(Glucophage XR)500,750mg tab

Novolog (Insulin Aspart) Inj

Pioglitazone (Actos) 15, 30, 45mg tabs

Rosiglitazone (Avandia) 2, 4, 8mg tabs

Avandamet 1/500, 2/500, 4/500 tabs

Miscellaneous

Alendronate (Fosamax) 5, 10, 35, 70mg tabs

Calcitonin (Miacalcin) Nasal 200iu/dose

Calcitriol (Rocaltrol) 0.25mg

Chorionic Gonadotropin inj 10,000 units

DDAVP Spray

Desmopressin (DDAVP) 0.1mg tab

Raloxifene (Evista) 60mg tabs

Risedronate (Actonel) 5mg, 35mg tab

Reproductive hormones

Clomiphene (Clomid) 50mg tab

Estradiol 0.5 & 1mg tabs

Estradiol (Climara) 0.025, 0.05, 0.075, and 0.1mg patches

Estradiol (Estraderm) transderm 0.05, 0.1mg

Estradiol/Norgestimate (Ortho-Prefest) tabs

Estratest HS & Estratest Tabs

Estrostep FE

Ethinyl Estradiol (Estinyl) 0.02mg tab

Femhrt tab

Medroxyprogesterone (Provera) 2.5, 10mg tab

Methylergonovine (Methergine) 0.2mg tabs

Premarin 0.3, 0.625, 0.9 & 1.25mg tab

Premarin Vaginal cream

Premphase

Prempro 0.625/2.5mg & 0.625/5mg

Progesterone (Prometrium) 100, 200mg cap

Thyroid

Levothyroxine (Synthroid) 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.15, 0.175, 0.2mg tab

Liothyronine (Cytomel) tab 5 & 25mcg 

Methimazole (Tapazole) 5 & 10mg tab

SSKI drops
Anti-Thyroid Agent

Propylthiouracil 50mg tab

SUPPLIES - DIABETIC
Accu-Chek Comfort Curve Test Strips

Alcohol pads 100 

Clinitest

Glucagon 1mg inj

Keto-Diastix 100

Precision QID Glucose Test Strips

Precision Xtra Glucometer

Precision Xtra Test Strips

Softclix Lancets

Syringe 0.5, 1ml 100

Ultra-Fine Short Needle 0.3, 0.5, 1ml 100

Vitalet Lancets

MUSCLE RELAXANTS

Baclofen 10mg tab

Chlorzoxazone (Parafon) 500mg tab

Cyclobenzaprine (Flexeril) 10mg tab 

Methocarbamol (Robaxin) 500mg tab

Norgesic Forte

NASAL PREPS
Fluticasone (Flonase) nasal spray

Mometasone (Nasonex) Nasal Spray

Normal saline spray/drops 0.9%

Ocean Spray 45ml

Oxymetazoline (Afrin) 0.05% nasal spray

OPHTHALMICS

Anti-infectives

Bacitracin Ophth Oint

Blephamide Ophth susp 5ml

Ciprofloxacin (Ciloxan) 0.3% 5ml Ophth sol

Erythromycin Ophth oint 3.5gm

Gentamicin Ophth sol 0.3%, 5ml, oint 3.5gm

Maxitrol Susp, 5ml & oint 3.5gm

Moxifloxacin (Vigamox) 0.5% sol

Neosporin Ophth soln 5ml

Polysporin Ophth oint

Polytrim Ophth sol 10ml

Sulfacetamide(Sulamyd/Bleph-10)Ophth sol

Sulfacetamide (Sulamyd) Ophth oint 3.5gm

Tobramycin (Tobrex) Ophth 0.3% sol

Tobramycin (Tobrex) Ophth 0.3% oint

Anti-virals

Trifluridine (Viroptic) Sol, 5ml

Vidarabine (Vira-A) oint 

Anti-Allergy & Ocular Decongestants

Cromolyn (Crolom) 4% ophth soln 10ml

Livostin 0.05% Ophth Susp, 5ml

Olopatadine (Patanol) Ophth 5ml sol

Vasocon A Ophth sol

Anti-glaucoma

Apraclonidine (Iopidine) 0.5% sol, 5ml

Bimatoprost (Lumigan) 0.03% sol, 5ml

Brimonidine (AlphaganP) 0.2% sol,10ml
Cosopt Ophth soln

Dorzolamide (Trusopt) sol 2%, 5ml

Latanoprost (Xalatan) sol, 0.005%,2.5ml

Pilocarpine sol 1,2,4 & 6%, 15ml

Pilopine HS Gel 3,5gm

Propine sol 0.1%, 10ml

Timolol (Timoptic) 0.25 & 0.5% sol, 

Timoptic XE gel 0.25 & 0.5%, 5ml

Mydriatics / Cycloplegics

Atropine 1% sol, 15ml

Cyclopentolate (Cyclogyl) 1% Ophth soln

Homatropine sol 5%, 15ml

Neo-Synephrine sol, 2.5%, 15ml

Scopolamine 0.25% ophth soln

Tropicamide (Mydriacil) sol 1%, 15ml

Steroids/NSAIDs

Dexamethasone (Decadron) Ophth sol 

Diclofenac (Voltaren) Ophth sol, 0.1%, 5ml

Fluorometholone (FML Forte) 0.25% Oph 

Fluorometholone (FML) Ophth Susp 0.1%

Prednisolone Acetate (Pred Forte) Susp 1%

Prednisolone Phos (Pred Mild) 1/8% Ophth 

Wetting/Lubricants

Celluvisc 30’s

Lacri-Lube Ophth oint 3.5gm

Refresh Ophth sol, box of 50 

Refresh Plus sol, box of 30

Sodium Chloride (Muro) Ophth 5% oint 

Sodium Chloride (Muro) Ophth 5% sol 15ml

Tears Naturale sol

Miscellaneous Oral/Topical Ophth Products

Acetazolamide (Diamox) 250mg tab

Acetazolamide (Diamox) 500mg Sequel

Cyclosporine (Restasis) 0.05% (Ophthamology only)
Goniosol sol 2.5%, 15ml

Methazolamide (Neptazane) 50mg tab

Proparacaine sol 0.5%, 15ml

Puralube ophth oint

OTIC PREPS

Auralgan sol, 10ml 

Ciprofloxacin Otic (Cipro) susp 10ml

Cortisporin susp, 10ml

Debrox drops

Domeboro Otic sol, 30ml

Ofloxacin (Floxin) 0.3% Otic soln

Vosol 2% sol (plain)

Vosol HC sol, 15ml

PSYCOTHERAPEUTICS

Antidepressants

Amitriptyline (Elavil) 10, 25mg tab

Buproion Wellbutrin SR)100,150,200mg tab

Citalopram (Celexa) 20 & 40 mg tabs

Desipramine (Norpramin) 25 mg tabs

Doxepin (Sinequan) 25mg cap

Escitalopram (Lexapro) 10, 20mg tabs

Fluoxetine (Prozac) 10 & 20mg caps

Imipramine (Tofranil) 10, 25mg tab

Mirtazapine (Remeron) SOL TABS ONLY 15, 30, & 45mg tab

Phenelzine (Nardil) 15 mg tabs

Nefazodone (Serzone) 100, 150, 200mg tabs

Nortriptyline (Pamelor) 10, 25mg caps

Paroxetine (Paxil) 10, 20, 30, & 40 mg tabs

Paroxetine (Paxil CR) 12.5, 25, 37.5mg tabs

Sertrazline (Zoloft) 50 & 100mg tab

Trazodone (Desyrel) 50mg tab 

Venlafaxine(Effexor XR) 37.5,75,150mg cap

Antipsychotics

Chlorpromazine (Thorazine) 25, 100 mg tabs Olanzipine (Zyprexa) 2.5, 5, 7.5, 10mg tabs
Perphenazine (Trilafon) 4mg tabs

Quetiapine (Seroquel) 25, 100, & 200mg tab

Risperidone (Risperdal) 0.25,0.5,1,2,3mg tab

Trifluoperazine (Stelazine) 2 & 5mg tabs 
Ziprasidone (Geodon) 20, 40, 60, 80mg cap

Anxiolytics
Alprazolam (Xanax)  0.25 & 0.5mg tab*

Buspirone (Buspar) 5 & 10mg tab

Buspirone (Buspar) 15mg DiviDose Tab

Diazepam Pediatric Rectal Gel 5mg

Diazepam (Valium) 5mg tab*

Lorazepam (Ativan) 0.5, 1mg tab*

Phenobarbital 20mg/5ml elixir*

Seconal 100mg cap**

Mood Stabilizers

Divalproex (Depakote) 125, 250, 500mg tab

Divalproex (Depakote) sprinkles 125mg

Lithium Carbonate 300mg cap

Lithobid 300mg tab
Sedative / Hypnotics

Chloral Hydrate (Noctec) syrup 500/5ml**

Risperidone(Risperdal) 0.25, 0.5,1,2,3mg tab

Temazepam (Restoril) caps 15 & 30mg*

Zolpidem (Ambien) 5 & 10mg tab*

PSYCHOSTIMULANTS

100 DAYS SUPPLY FOR ADHD

Adderall XR 10, 15,  20, & 30mg cap**

Adderall 5, 10, & 20mg tab**

Concerta 18, 27, 36 & 54mg tabs**

Dexedrine 5mg tab**

Dexedrine XR 10 & 15mg cap**

Ritalin 5 & 10mg tab** 

Ritalin SR 20mg tab**

RESPIRATORY

Inhalers - Bronchodilators/Steroids

Advair Diskus 100/50, 250/50 & 500/50 INH

Albuterol MDI (200 puffs), 

Albuterol 2mg/5ml syrup

Albuterol  0.5% sol, 20ml

Albuterol 0.083% premix (25 vials)

Budesonide (Pulmicort) MDI Turbuhaler

Budesonide(Pulmicort)30Respules 0.25mg/2ml

Combivent MDI

Cromolyn (Intal) MDI

Cromolyn (Intal) 20mg/2ml nebs (60 vials)

Fluticasone (Flovent) 44, 110, & 220 mcg INH

Inspirease Respiratory Drug Delivery System

Ipratropium (Atrovent) MDI (200 puffs)

Ipratropium (Atrovent) 0.02% nebs (25 vials)

Triamcinolone (Azmacort) Oral INH(200 puffs)

MistAssist Inhalation Device

Normal saline amps (100 vials)

Salmeterol (Serevent) Diskus (60 inhalations)


Other

Aerochamber w/mask (S/M/L)

Aerochamber w/o mask

Deconsal II (Guaifen & Pseudoephedrine) tab

Monelukest(Singulair) 4,5mg chew, 10 mg tabs

Terbutaline (Brethine) 5mg tab

Theophylline syr 80mg/15ml

TheophyllineSR(Theochron)100,200,300mg tab

Zafirlukast (Accolate) 20mg tab

URINARY TRACT 

Bethanechol (Urecholine) 25mg tab

Finasteride (Proscar) 5mg tab

Oxybutynin (Ditropan) 5mg tab & 1mg/ml sol

Oxybutynin (Ditropan XL) 5, 10, & 15mg tabs

Pentosan Polysulfate (Elmiron) cap 100mg

Phenazopyridine (Pyridium) 100mg tab

Polycitra-K packets

Tolterodine (Detrol LA) 2, 4mg cap

Urised tab

VAGINAL PREPS
Clindamycin (Cleocin) 2% vaginal cream 40gm

Clotrimazole(Gyne-Lotrimin) 1% vaginal cream

Metronidazole (MetroGel) 0.75% Vaginal Gel

Miconazole (Monistat) dual pak 3-day

Terconazole (Terazol-3) vaginal cr 

MISCELLANEOUS 

Auranofin (Ridaura) cap 3mg

Calcium carbonate (Oscal) 500 tabs (plain)

Calcium 600mg/VitaminD 200IU(Caltrate w/D)

Clear Plan Easy

Cyclosporine (Neoral and Sandimmune) cap 25mg, 100mg

Donepezil (Aricept) 5, 10 mg tabs

Disulfiram (Antabuse) tab 250mg 

EpiPen 0.3mg/EpiPen 0.15mg Jr

Ergocalciferol (Vitamin D) cap 50,000 units

Hydroxychloroquine (Plaquenil) 200mg tab

Iberet Folic 500mg tab

Ipecac syrup 30ml

K-Phos Neutral tab

Leucovorin tabs

Magnesium Oxide (Mag Oxide) tab 400mg

Pedialyte

Penicillamine (Cuprimine) cap 250mg

Pilocarpine (Salagen) 5mg tab

Potassium Citrate (Urocit K) 540mg tab

Potassium Cl 20meq/15ml liquid

Potassium Cl (K-Dur) 20meq tab

Potassium Cl (KlorCon) 20mEq Packet 

Potassium Cl (Slow-K) tab 8mEq & 10mEq

Prenatal Vitamin w/1mg Folic acid tab

Pyridoxine (Vitamin B-6) tab 50mg

Rivastigmine (Exelon) 1.5, 3, 4.5, & 6mg caps

Sodium Bicarbonate 650mg tab

Sodium Fluoride 0.5mg/1.1ml drops

Sodium Polystyrene (Kayexalate) 15g/60ml susp

Tamsulosin (Flomax) 0.4mg cap

Thiamine 50mg tabs

Tri-Vi-Flor drops

Vi-Daylin drops

Vi-Daylin w/Iron drops

Vitamin E 400 IU cap

Witch hazel (Tucks) pads

Zinc Sulfate 220mg cap

SMOKING CESSATION AIDS

Nicotine Patches 7, 14, and 21mg

** = Sched II, *= Sched III-V


